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0.	D.SP.NO.
32494

1.	NAME OF THE MEDICINAL PRODUCT
[bookmark: _Hlk118195473]Ambroxolhydrochlorid "Teva"

2.	QUALITATIVE AND QUANTITATIVE COMPOSITION
Each effervescent tablet contains 60 mg of ambroxol hydrochloride.

Excipients with known effect:
Each effervescent tablet contains 0.8 mg benzyl alcohol (E1519), 110 mg of lactose, 5.5 mmol (126.6 mg) of sodium, 29.3 mg of sorbitol (E420) and approximately 2.6 mg glucose (component of maltodextrin) per tablet (see section 4.4).

For the full list of excipients, see section 6.1.

3.	PHARMACEUTICAL FORM
Effervescent tablets

White, round tablets, 18 mm in diameter, with a break mark on one side and a cherry odour. The tablet can be divided into equal doses.


4.	CLINICAL PARTICULARS

4.1	Therapeutic indications
Mucolytic therapy of productive cough in acute or chronic bronchopulmonary diseases associated with abnormal mucus secretion and impaired mucus transport.

Ambroxolhydrochlorid "Teva" 60 mg effervescent tablets are indicated in adults and adolescents over 12 years of age.



4.2	Posology and method of administration

Posology

The following dosages are recommended for Ambroxolhydrochlorid "Teva":

Adults and adolescents over 12 years of age
Half Ambroxolhydrochlorid "Teva" 60 mg effervescent tablet 3 times daily (equivalent to 90 mg ambroxol hydrochloride per day) during the first 2 to 3 days. After that, half Ambroxolhydrochlorid "Teva" 60 mg effervescent tablet twice daily (equivalent to 60 mg ambroxol hydrochloride per day).

For adults and adolescents from 12 years of age, the dosage may be increased up to 60 mg ambroxol hydrochloride twice daily (equivalent to 120 mg ambroxol hydrochloride per day) if needed.

Special patient groups

Children under 12 years of age
Due to the high content of the active substance, Ambroxolhydrochlorid "Teva" 60 mg effervescent tablets are not intended for children under 12 years of age.
For administration in children under 12 years of age, other pharmaceutical strengths/forms may be available.

Patients with renal or hepatic impairment
There are no data available for use of ambroxol in patients with hepatic or renal impairment (see section 4.4).

Method of administration
Ambroxolhydrochlorid "Teva" effervescent tablets are for oral use.

Ambroxolhydrochlorid "Teva" effervescent tablets should not be taken longer than 5 days without the advice of a doctor. If symptoms don't improve or worsen in 5 days of treatment, medical advice should be sought.
The effervescent tablets should be dissolved in a glass of water and the solution consumed with or without food.

4.3	Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4	Special warnings and precautions for use
There have been reports of severe skin reactions such as erythema multiforme, Stevens-Johnson syndrome (SJS)/toxic epidermal necrolysis (TEN) and acute generalised exanthematous pustulosis (AGEP) associated with the administration of ambroxol. If symptoms or signs of a progressive skin rash (sometimes associated with blisters or mucosal lesions) are present, ambroxol treatment should be discontinued immediately and medical advice should be sought.

In the case of disturbed bronchomotor functions and larger amounts of secretion (e.g. in the case of the rare malignant ciliary syndrome), Ambroxolhydrochlorid "Teva" effervescent tablets 60 mg should be used with caution because of possible accumulation of secretion.

In the presence of impaired renal function or severe hepatopathy, ambroxol may be used only after consulting a physician. As for any medication with hepatic metabolism followed by renal elimination, accumulation of the metabolites of ambroxol generated in the liver can be expected in the presence of severe renal insufficiency.

Excipients

Benzyl alcohol (E1519)
This medicinal product contains benzyl alcohol. Benzyl alcohol may cause allergic reactions.

Large amounts of benzyl alcohol can build-up in the body and may cause side effects (metabolic acidosis). Use with caution and only if necessary, especially in subjects with liver or kidney impairment and in pregnant and breast-feeding women.

Sorbitol (E420)
This medicinal product contains sorbitol. Patients with hereditary fructose intolerance (HFI) should not take this medicinal product. The additive effect of concomitantly administered products containing sorbitol (or fructose) and dietary intake of sorbitol (or fructose) should be taken into account.

The content of sorbitol in medicinal products for oral use may affect the bioavailability of other medicinal products for oral use administered concomitantly.

Lactose
This medicinal product contains lactose. Patients with rare hereditary problems of galactose intolerance, total lactase deficiency or glucose-galactose malabsorption should not take this medicine.

Glucose (component of maltodextrin)
This medicinal product contains maltodextrin. Patients with rare glucose-galactose malabsorption should not take this medicine.

Sodium
This medicinal product contains 126.6 mg sodium per effervescent tablet, equivalent to 6.35 % of the WHO recommended maximum daily intake of 2 g sodium for an adult.

4.5	Interaction with other medicinal products and other forms of interaction
When Ambroxolhydrochlorid "Teva" effervescent tablets 60 mg are used at the same time as antitussives, the restricted cough reflex can result in a dangerous build-up of secretions, so that simultaneous use should only be made after careful risk-benefit assessment.

4.6	Fertility, pregnancy and lactation

Pregnancy
Ambroxol hydrochloride crosses the placental barrier. Animal studies do not indicate direct or indirect harmful effects with respect to pregnancy, embryonal/foetal development, parturition or postnatal development. Extensive clinical experience after the 28th week of pregnancy has shown no evidence of harmful effects on the foetus. Nonetheless, the usual precautions regarding the use of drugs during pregnancy should be observed. Especially during the first trimester, the use of Ambroxolhydrochlorid "Teva" is not recommended.

Breast-feeding
Ambroxol hydrochloride is excreted in breast milk. Although unfavourable effects on breastfed infants would not be expected, Ambroxolhydrochlorid "Teva"  is not recommended for use in nursing mothers.

Fertility
Animal studies do not indicate harmful effects of ambroxol with respect to fertility (see section 5.3).

4.7	Effects on ability to drive and use machines
No traffic warning.
There is no evidence for an effect on the ability to drive and use machines.
Studies on the effects on the ability to drive and use machines have not been performed.

4.8	Undesirable effects
Frequency categories for adverse reactions are defined using the following convention:

Very common: (≥1/10)
Common: (≥1/100 to <1/10)
Uncommon: (≥1/1,000 to <1/100)
Rare: (≥1/10,000 to <1/1,000)
Very rare: (<1/10,000)
Not known: (cannot be estimated from the available data).

	System organ class database
	Adverse reactions and frequency

	Immune system disorders
	Rare: Hypersensitivity reactions
Not known: Anaphylactic reactions including anaphylactic shock, angioedema and pruritus 

	Nervous system disorders
	Common: Dysgeusia (e.g. changed taste)

	Respiratory, thoracic and mediastinal disorders
	Common: Pharyngeal hypoaesthesia 
Not known: Dyspnea (a symptom of a hypersensitivity reaction)

	Gastrointesinal disorders
	Common: Nausea, oral hypoaesthesia
Uncommon: Vomiting, diarrhoea, dyspepsia, abdominal pain, dry mouth
Rare: Dry throat
Very rare: Sialorrhea

	Skin and subcutaneous tissue disorders
	Rare: Rash, urticaria
Not known: Severe cutaneous adverse reactions (including erythema multiforme, Stevens-Johnson syndrome/toxic epidermal necrolysis and acute generalized exanthematous pustulosis)

	General disorders and administration site conditions
	Uncommon: Fever, mucosal reactions



Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via:

Lægemiddelstyrelsen
Axel Heides Gade 1
DK-2300 København S
Website: www.meldenbivirkning.dk

4.9	Overdose
No specific overdose symptoms have been reported in man to date. Based on accidental overdose and/or medication error reports the observed symptoms are consistent with the known side effects of ambroxol hydrochloride at recommended doses and may need symptomatic treatment.

4.10	Legal status
Pack sizes: 10 effervescent tablets: HF
Pack sizes: 20 effervescent tablets: HA


5.	PHARMACOLOGICAL PROPERTIES

5.0	Therapeutic classification
Pharmacotherapeutic group: Mucolytics, ATC code: R05CB06

5.1	Pharmacodynamic properties	
In pre-clinical studies it could be shown that ambroxol hydrochloride, the active ingredient in Ambroxolhydrochlorid "Teva", increases the proportion of serous bronchial secretions. Ambroxol hydrochloride also increases surfactant production through direct attack on type 2 pneumocytes of the alveoli and the Clara cells in the small airways and stimulates the activity of the ciliated epithelium. These effects result in a reduced viscosity of the mucus and an improved evacuation (mucociliary clearance). The improved mucociliary clearance has been demonstrated in clinical pharmacological studies.
The increased excretion of thin fluid secretion and the improvement of the mucociliary clearance support expectoration and facilitate coughing.

Long-term use (6 months) of ambroxol hydrochloride (ambroxol hydrochloride prolonged-release capsules 75 mg) in COPD patients led to a significant reduction in exacerbations after a treatment period of 2 months. The patients treated with ambroxol hydrochloride had significantly fewer sick days and the duration of therapy with antibiotics could be reduced. Compared to placebo, treatment with ambroxol hydrochloride prolonged-release capsules showed a statistically significant improvement in symptoms with regard to expectoration symptoms, cough, dyspnoea and auscultatory signs.

The local anesthetic effect of ambroxol hydrochloride was investigated in rabbit eyes. It probably stems from its blocking properties on the sodium channels. Ambroxol hydrochloride blocks the hyperpolarized channels on cloned voltage-dependent neuronal sodium channels in vitro. The binding was reversible and concentration-dependent.

In vitro it was found that ambroxol hydrochloride has an anti-inflammatory effect. The cytokine release from mononuclear and polymorphonuclear cells of the blood and tissue was significantly reduced by ambroxol hydrochloride in vitro.
In clinical studies on patients with a sore throat, it has been shown that ambroxol hydrochloride, administered as a 20 mg lozenge, significantly reduces pain and redness in the throat.
These pharmacological properties are consistent with the additional observation of rapid pain relief made with inhaled ambroxol treatment for upper respiratory diseases in clinical efficacy studies.

Following use of ambroxol, concentrations of the antibiotics amoxicillin, cefuroxime, erythromycin and doxycycline in the sputum and in the bronchial secretion are increased. To date, it has not been possible to surmise a clinical relevance from this.

5.2	Pharmacokinetic properties	

Absorption 
The absorption of ambroxol hydrochloride from rapid-release oral dosage forms takes place quickly and completely with dose linearity in the therapeutic range. Maximum plasma levels are reached within 1 to 2.5 hours after administration of immediate-release dosage forms and after a median of 6.5 hours after administration of slow-release dosage forms.
The absolute bioavailability after taking one 30 mg tablet is 79 %. The retard capsule showed a relative availability of 95 % (dose-related) compared to the tablets with unchanged release of active ingredient (60 mg daily dose, 2 x daily 30 mg).

Distribution
The distribution of ambroxol hydrochloride from the blood into the tissues is rapid and pronounced, with the highest concentration of the active substance being found in the lungs. The estimated volume of distribution after oral administration is 552 liters.
In the therapeutic area, the binding to plasma proteins is approx. 90 %.

Biotransformation
Approximately 30 % of the orally administered dose is broken down by first pass metabolism.
Ambroxol hydrochloride is metabolised primarily in the liver by glucuronidation and cleavage to dibromanthranilic acid (approximately 10 % of the dose). Studies on human liver microsomes have shown that CYP3A4 is responsible for the metabolism of ambroxol hydrochloride to dibromanthranilic acid.

Elimination
After 3 days of oral administration, about 6 % of ambroxol hydrochloride is eliminated unchanged and about 26 % in the form of its conjugates.
The terminal elimination half-life of ambroxol hydrochloride is approximately 10 hours. Total clearance is in the range of 660 ml/min, with renal clearance accounting for approximately 8 % of total clearance. After 5 days, an estimated 83 % of the total dose (radioactively labeled) is excreted in the urine.



Special patient groups:
In patients with hepatic impairment, the elimination of ambroxol hydrochloride is reduced. This results in approximately 1.3 to 2 times higher plasma levels. Due to the high therapeutic range of the active ingredient, no dose adjustment is necessary.
The pharmacokinetics of ambroxol hydrochloride are not influenced by age or gender to the clinically relevant extent. A deviation from the recommended dosage is therefore not necessary.
Food has no effect on the bioavailability of ambroxol hydrochloride.

5.3	Preclinical safety data
Ambroxol hydrochloride has a low index for acute toxicity. In repeat-dose studies, oral doses of 150 mg/kg/day (mouse, 4 weeks), 50 mg/kg/day (rat, 52 and 78 weeks), 40 mg/kg/day (rabbit, 26 weeks) and 10 mg/kg/day (dog, 52 weeks) were the no-observed adverse effect level (NOAEL). No toxicological target organs were detected. 
Four week intravenous toxicity studies with ambroxol hydrochloride in rats (4, 16 and 64 mg/kg/day) and in dogs (45, 90 and 120 mg/kg/day (infusion 3 h/day)) showed no severe local and systemic toxicity including histopathology. All adverse effects were reversible.

Ambroxol hydrochloride was neither embryotoxic nor teratogenic when tested at oral doses up to 3000 mg/kg/day in rats and up to 200 mg/kg/day in rabbits. The fertility of male and female rats was not affected up to 1500 mg/kg/day. The NOAEL in the peri- and post-natal development study was 50 mg/kg/day. At 500 mg/kg/day, ambroxol hydrochloride was slightly toxic for dams and pups, as shown by a retarded body-weight development and reduced litter size.

Genotoxicity studies in vitro (Ames and chromosome aberration test) and in vivo (mouse micronucleus test) did not reveal any mutagenic potential of ambroxol hydrochloride.

Ambroxol hydrochloride did not show any tumorigenic potential in carcinogenicity studies in mice (50, 200 and 800 mg/kg/day) and rats (65, 250 and 1000 mg/kg/day) when treated with a dietary admixture for 105 and 116 weeks, respectively.


6.	PHARMACEUTICAL PARTICULARS

6.1	List of excipients
Citric acid (E330)
Sodium hydrogen carbonate (E500(ii))
Sodium carbonate (E500(i))
Saccharin sodium (E954)
Sodium cyclamate (E952)
Sodium chloride
Sodium citrate (E331)
Lactose
Mannitol (E421)
Sorbitol (E420)
Simeticone
Cherry flavour: 
Natural/nature identical flavouring substances (containing benzyl alcohol (E1519), propylene glycol (E1520))
Maltodextrin
Mannitol (E421)
Gluconolactone (E575)
Sorbitol (E420)
Acacia (E414)
Silica, colloidal anhydrous (E551)

6.2	Incompatibilities
Not applicable.

6.3	Shelf-life
3 years 

6.4	Special precautions for storage
Do not store above 30C.
Store in the original package in order to protect from moisture.

6.5	Nature and contents of container
Ambroxolhydrochlorid "Teva" are packed into polypropylene tubes which are closed with polyethylene desiccant stoppers. The stoppers are filled with Silica gel dessicant to protect the tablets against moisture.

Pack sizes: 10 and 20 effervescent tablets.

Not all pack sizes may be marketed.

6.6	Special precautions for disposal and other handling
After dissolution of the Ambroxolhydrochlorid "Teva" effervescent tablet, the solution should be colourless, clear and without particles.

Any unused medicinal product or waste material should be disposed of in accordance with local requirements.

7.	MARKETING AUTHORISATION HOLDER
Teva B.V.
Swensweg 5
2031GA Haarlem
Holland

Representative
Teva Denmark A/S
Vandtårnsvej 83A
2860 Søborg

8.	MARKETING AUTHORISATION NUMBER(S)
66103

9.	DATE OF FIRST AUTHORISATION
[bookmark: _GoBack]11 November 2022
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